
  
 

 
    | P a g e  
 RESTRICTED 

• 

 
PRE-FEASIBILITY REPORT 

for 
EXPANSION IN  

“PESTICIDE TECHNICAL AND PESTICIDE SPECIFIC 
INTERMEDIATES MANUFACTURING UNIT” 

 
at 

Existing Plot No/Survey no. 306/3, 306/2, 148, 304/2+305/1+305/2+305/3, 305/5, 300 & 301, 302/1-2-3, 
302/4&5P, 302/5/2 & 302/6, 302/7-8, 302/10, 302/11-12, 387 (60/P3), 391 (60/P5), 392 (61/P1), 393 
(61/P2), 414 (73/1), 435 (81/2/P1), 441 (85/1/P1), 442 (86/1/P1), 443 ( 87/2), 444 (91/P1), 446 (92/2/1), 575 
(135/1/P), 1049 (143 to 147), Phase II, GIDC Estate,Vapi.  District Valsad, Gujarat-396195 

Type of Project Brownfield Project 
Category as per EIA 
notification 2006 and 

its amendments: 

Schedule 5(b); Pesticides industry and pesticide specific intermediates 
[...]
Products 

Name of Raw 
Materials 

Physica
l State 
of RM 

Raw Material 
consumption in 

MT/Annum 

Mode of 
Handling 

CAS no Sources of Raw 
Materials 

Mode of 
Transportation 

Per ton of 
product 

Proposed 

Sodium Bisulphite 
(NaHSO3) 

Liquid 0.111 7 Drums 7631-90-5 Indigenous Road 

Tetrabutylammonium 
Bromide (TBAB) 

Liquid 0.002 0.1 Drums 1643-19-2 Indigenous Road 

BDCB Crude BDCB  Liquid 1.65 5775.00 Tanker 0.00 Indigenous Road 
Metthanol Liquid 0.04 154.00 Tanker 67-56-1 Indigenous Road 

 



Pre-Feasibility Report  
Expansion in “Pesticide Technical and Pesticide Specific Intermediates Manufacturing 
Unit” at GIDC Estate,Vapi.  District Valsad, Gujarat-396195 

 
 

  47 | P a g e  

3.6 Resource optimization/recycling and reuse envisaged in the project, if 
any, should be briefly outlined. 

Bayer Vapi have taken adequate measures for sustainability. Cleaner technologies, improved 
design features and innovative measures are adopted to conserve resource and minimize 
pollution. The adoption of more efficient technological processes geared towards greater 
energy efficiency and production efficiency will help in preventing pollution at source. 
Adopting innovative measures and process modifications, recovery of valuable products, 
substitution of toxic and hazardous materials with nontoxic materials, etc. will help in 
achieving cleaner production. Following are few of the steps already taken in plant/ 
RESOURCE OPTIMIZATION/RECYCLING & REUSE METHODS  
• The concept of utilization of wastes as a by-product to the extent possible i.e., Recycle, 

Recover, Reuse, Recharge is adopted.  
• Solvent is to be recovered to the maximum extent as far as possible.  
• Production is scheduled to minimize cleanouts. 
• Recycling of water wash whenever possible.  
• Use of steam condensate as boiler feed water.  
• Automation for controlling cooling tower temperature.  
• Wastewater generated from plant is segregated in high & low TDS and further treated in 

appropriate treatment scheme.  
• Housekeeping practices like preventive maintenance on valves is being done.  
• Implementation of LDAR Plan.  
• Spill cleaning or leaks in outdoor bulk contaminant areas are done to prevent 

contamination of wastewater.  
• There is proper segregation of solid wastes.  
• Solvent recovery system is installed for recovery of solvent.  

ENERGY CONSERVATION MEASURES  
• Energy efficient drives / LED lights are used.  
• Reduction of lighting power consumption by optimum use of electrical lights in plants 

by installing timers.  
• Use of variable frequency drive in plant.  
• Enough care is taken to prevent/minimize energy losses at each stage.  
• Use of Energy Efficient Lighting, Transformers, HVAC system, Use of Energy Efficient 

Motors, electrical appliances to minimize the energy consumption in addition to 
Process Planning. 

• Energy Efficient Boilers.  



Pre-Feasibility Report  
Expansion in “Pesticide Technical and Pesticide Specific Intermediates Manufacturing 
Unit” at GIDC Estate,Vapi.  District Valsad, Gujarat-396195 

 
 

  48 | P a g e  

3.7 Availability of water its source, energy/power requirement and source 
should be given 

3.7.1 Water Source 

Construction Stage: Approx. 17 KLD (Domestic use: 7 KLD + Construction use: 10 KLD) of 
water shall be required during construction phase. Water required for domestic purpose shall 
be met by GIDC supply and for construction purpose shall be taken from inhouse treated 
water. 

Operational Phase:  

After expansion, total water requirement of the plant will be 2890 KLD. Out if which 2530 KLD 
freshwater requirement shall be met through GIDC supply and rest 360 KLD from in-house 
treatment schemes. Details of water requirement and wastewater management have been 
provided below in Table 8 & Table 9. 

Table 8: Backup of Water Consumption 
Sr 
No 

Category Water Consumption (KLD) 
As per EC  Additional/ 

Proposed 
Total Proposed 

after 
Expansion 

1 Industrial 685 (-)102 583 
2 Boiler 2413 (-) 436 1977 
3 Cooling 
4 Gardening 130 0 130 
5 Domestics 100 50 150 
6 Others 50 0 50 

Total  3378 (-) 488 2890 
7 Water to be recycled in plants (-) 478 118 (-) 360 

Total  2900 (-) 370 2530 

Table 9: Wastewater Management 
Sr 
No 

Category Wastewater Generation (KLD) 
As per EC  Additional/ 

Proposed 
Total Proposed 
after Expansion 

1 Industrial 666 22 688 
2 Boiler 569 (-) 157 412 
3 Cooling 
4 Domestics 65 35 100 
5 Others 50 0 50 

Total    1350 (-) 100 1250 
Water recycled in plants after treatment 515 65 450 

6 Wastewater disposed to CETP 835 (-) 35 800 



Pre-Feasibility Report  
Expansion in “Pesticide Technical and Pesticide Specific Intermediates Manufacturing 
Unit” at GIDC Estate,Vapi.  District Valsad, Gujarat-396195 

 
 

  49 | P a g e  

 

Figure 4: Water Balance Diagram (After Expansion)



Pre-Feasibility Report  
Expansion in “Pesticide Technical and Pesticide Specific Intermediates Manufacturing 
Unit” at GIDC Estate,Vapi.  District Valsad, Gujarat-396195 

 
 

  50 | P a g e  

3.7.2 Electricity & Fuel Requirements 
Construction Phase: During the construction phase, existing power supply will be used i.e., 
DGVCL.  
 
Operational Phase: After expansion, total power requirement of plant will be 12000 KVA, 
being sourced through Dakshin Gujarat Vij Company Limited (DGVCL). For Power backup, 
DG sets of capacity 2x1500 kVA, will be installed in the unit along with existing DG sets of 3 
x1500 kVA, 2x750 kVA. 

The details of Power requirement and fuel requirement are given in Table 10 below: 

Table 10: Details of Power and Fuel Requirements 
Particular Unit As per EC Proposed  After Expansion 

Power Requirement kVA 33000 (-) 21000 12000 

Power Backup-DG Set kVA 
1x1500, 2x 750, 

2x 1500* 
2x1500 5 x1500, 2x750, 

3x325 
DG Sets  

(Fire Hydrant Pumps) 
kVA 3x325 

_ 
3x325 

FUEL REQUIREMENTS 
Natural Gas  Sm3/hr 6156 (-) 1133 5023 

HSD Lit/Hr. 1712 750 2462 
* As per CTE 115251 dated 16.11.2021 

 

3.8 Quantity of waste to be generated (liquid and solid) and scheme for 
their management /disposal 

3.8.1 Wastewater generation & Management Plan 

Construction Phase: 6 KLD of domestic sewage will be generated from construction workers 
and will be disposed into soak pit/septic tank and overflow of it shall be treated in ETP. 

Operation Phase: After expansion, total wastewater generation from plant will be 1250 KLD 
(Domestic: 100 + Industrial: 1250 KLD).  

The plant has full-fledged wastewater pre-treatment plant (WWPT) and effluent treatment 
plants to treat wastewater (Domestic + Industrial) generated from plant. The wastewater is 
segregated at source and treated based on its characteristics viz COD, TDS and BOD/COD 
Ratio.  

The wastewater pre-treatment plant comprised of Evaporators and Agitated Thin Film Dryer 
(ATFD) for treatment of high COD and high TDS streams, Fenton oxidation plant to treat 
streams having low biodegradability, stripper to separate low boiling liquid organic 



Pre-Feasibility Report  
Expansion in “Pesticide Technical and Pesticide Specific Intermediates Manufacturing 
Unit” at GIDC Estate,Vapi.  District Valsad, Gujarat-396195 

 
 

  51 | P a g e  

components in the wastewater and H2O2 treatment for streams containing unreacted sodium 
cyanide.  

The ETP plant consists of primary, secondary and tertiary treatment plants. A part of treated 
wastewater, 800 KLD will be discharged to Common Effluent Treatment Plant operated by 
Vapi Green Enviro Ltd. (VGEL) and balance 450 KLD will be treated in Reverse Osmosis (RO) 
plant to recover water for recycling and reuse (360 KLD). Reject from RO/High TDS 
wastewater will be sent to common MEE. Domestic wastewater will be disposed into soak 
pit/septic tank and overflow of it shall be treated in ETP. 

3.8.1.1 Process Description for Different Wastewater Treatment Schemes 
The facility has full-fledged wastewater pre-treatment plant (WWPT) and effluent treatment 
plants to treat wastewater (Domestic + Industrial) generated from plant. The wastewater is 
segregated at source and treated based on its characteristics viz COD, TDS and BOD/COD 
Ratio. The wastewater pre-treatment plant comprised of Evaporators for treatment of high 
COD and high TDS streams, Fenton oxidation plant to treat streams having low 
biodegradability, stripper to separate low boiling liquid organic components in the 
wastewater. 

Table 11: Summary of Treatment units for Wastewater Treatment 
Treatment Units Capacity 

Evaporator 380 KLD 
Fenton Oxidation Plant 120 KLD 
Stripper 25 KLD 
ETP 1500 KLD 
RO 500 KLD & 120 KLD 
ATFD 4500 Kg/hr 

Table 12: Name and size of Wastewater Treatment Schemes 

S. No. Name of units Capacity Nos. Total Capacity MOC 
1 Oil & Grease Separation 

Tank 
110 m3 2 220 m3 RCC 

2 Equalization Tanks 660 m3 3 1980 m3 RCC 
3 Neutralization tank 15 m3 3 45 m3 RCC 
4 Primary Clarifier-1 396 m3 1 396 m3 RCC 
5 Primary Clarifier-2 636 m3 1 636 m3 RCC 
6 Primary Clarifier-3 (stand 

by) 
340 m3 1 340 m3 RCC 

7 Aeration Tanks 2000 m3 2 4000 m3 RCC 
8 Aeration Tank (stand by) 1000 m3 1 1000 m3 RCC 
9 Aeration Tank (stand by) 2000 m3 2 4000 m3 RCC 

10 Secondary Clarifiers 340 m3 3 1020 m3 RCC 
11 Thickeners 85 m3 2 170 m3 RCC 
12 Intermediate pit 150 m3 1 150 m3 RCC 



Pre-Feasibility Report  
Expansion in “Pesticide Technical and Pesticide Specific Intermediates Manufacturing 
Unit” at GIDC Estate,Vapi.  District Valsad, Gujarat-396195 

 
 

  52 | P a g e  

S. No. Name of units Capacity Nos. Total Capacity MOC 
13 Final Pit 180 m3 1 180 m3 RCC 
14 Sludge Drying Bed 60 m3 1 60 m3 RCC 
15 Filter Press 750 Kg/Batch 1 750 Kg/Batch PP 
16 Filter Press (Stand By) 3200 Kg/Batch 1 3200 Kg/Batch PP 
17 PT RO 250 m3/day 2 500 m3/day - 
18 HP RO 60 m3/day 2 120 m3/day - 
19 Sludge Storage go-down 500 MT 1 500 MT RCC 
20 Salt Storage go-down 3400 MT 1 3400 MT RCC 
21 Stripper 25 m3/day 1 25 m3/day MSGL 
22 Evaporators 40 m3/day 5 200 m3/day SS/MS 
23 Forced Circulation 

Evaporators 
60 m3/day 3 180 m3/day Titanium 

24  Agitated Thin Film Dryer 900 kg/hr 5 4500 kg/hr Titanium 
25 Fenton Oxidation 120 m3/day 1 120 m3/day PP 

Wastewater Pre-treatment Plant (WWPT) 

Wastewater of the site is segregated based on COD, TDS and BOD/COD ratio and treated in 
the Wastewater pre-treatment Treatment Plant (WWPT) followed by conventional effluent 
treatment plant. The wastewater pre-treatment plant comprises of evaporators, stripper 
Fenton and treatment of cyanide containing effluent with help of H2O2. 

Stripping 

The stripping process is a pre-treatment process to separate low boiling liquid organic 
components in the wastewater. The high COD effluent is transferred to feed Storage tanks 
installed in wastewater pre-treatment plant.  

The stripper system consists of condenser and packed column. Feed effluent is feed to the 
preheater before being introduced to the packed distillation column. The packed column 
operates under atmosphere pressure.  Stripping is done by purging steam from bottom of 
packed column. Vapours from top of the packed column are condensed in condensers. Part 
of condensate is sent back as reflux, remaining condensate taken as distillate out and sent to 
incinerator for incinerator. The bottom product is feed to Evaporators for further treatment. 
Vent is connected to Scrubber. 



Pre-Feasibility Report  
Expansion in “Pesticide Technical and Pesticide Specific Intermediates Manufacturing 
Unit” at GIDC Estate,Vapi.  District Valsad, Gujarat-396195 

 
 

  53 | P a g e  

 

Figure 5: Process Flow Diagram of Stripping 
Evaporation 

The evaporation process is a pre-treatment process to separate salts from the wastewater. The 
High TDS from individual plants including RO reject received by pipeline and stored in 
storage tanks installed in Wastewater Pre-Treatment Plant. In addition, the high TDS effluent 
from the bottom product of Stripping and detoxified cyanide effluent are also feed to 
evaporators. 

The evaporator system consisting of following operations. 
• Neutralization 
• Continuous feeding 
• Evaporation 
• Crystallization 
• FCE 
• ATFD  

Neutralization: Segregated high TDS acidic and alkaline effluent received from plant and 
stored in separate storage tanks. Segregated high TDS streams are first neutralized by mixing 
acidic and alkaline streams or acid/caustic soda. Neutral effluent having pH around 7-8 is feed 
into evaporator. 

Distillate to 
Incinerator

Distillate collection

Vapours to 
Condensor

Feed TankEffluent From Plant

Stripper
(Packed Coloumn)

Bottom Product to 
High TDS storage tank



Pre-Feasibility Report  
Expansion in “Pesticide Technical and Pesticide Specific Intermediates Manufacturing 
Unit” at GIDC Estate,Vapi.  District Valsad, Gujarat-396195 

 
 

  54 | P a g e  

Continuous feeding: Neutral solution is continuously fed at measured rate in to evaporator by 
pump. Flow is measured by flow meter installed in the discharge pipe. 

Evaporation: Neutral waste is evaporated continuously by multi-tubular vertical thermosiphon 
reboiler system. Water evaporated in the evaporator is condensed by suitable condenser. 
The concentrated mass is sent to crystallizer. Process condensate sent to cooling tower and 
overflow of cooling tower to ETP.  

Crystallization: concentrated mass takes in to crystallizer.  

FCE: In a forced circulation evaporator, feed is pumped from the bottom the FCE through the 
heat exchanger, where heat is added, and back into the vapor body where evaporation 
occurs. The concentrated mass is sent to crystallizer. Process condensate sent to cooling 
tower and overflow of cooling tower to ETP.  

ATFD: The Concentrate from Evaporators is fed to the ATFD to get dry powder.  

ATFD is a steam heated vacuum operated jacketed vessel with a rotor inside to continuously 
wipe the evaporation surface. Feed liquid is introduced on the top disc of the rotor where it is 
distributed over the heated wall surface and as the liquid falls under gravity, the water (plus 
trace others) is evaporated, and the solids are collected at bottom. The vapors generated are 
condensed in the water-cooled condenser collected and send for recycle/ETP.  

The dry powder collected from the bottom of ATFD collected in HDPE bags/jumbo bag and 
send to TSDF. 



Pre-Feasibility Report  
Expansion in “Pesticide Technical and Pesticide Specific Intermediates Manufacturing 
Unit” at GIDC Estate,Vapi.  District Valsad, Gujarat-396195 

 
 

  55 | P a g e  

 

Figure 6: Process Flow Diagram of Evaporator 
Fenton Oxidation 

The Fenton oxidation process is a pre-treatment process to degrade low-biodegradable 
organics present in the wastewater.  

Fenton’s reagent is a mixture of H2O2 and ferrous iron, which generates hydroxyl radicals. 
The ferrous iron (Fe++) initiates and catalyses the decomposition of H2O2, resulting in the 
generation of hydroxyl radicals. The generation of these radicals involves a complex reaction 
sequence in wastewater. H2O2 can act as an OH scavenger as well as an initiator. Generally, 
Fenton’s oxidation process is pH adjustment, oxidation reaction, neutralization and 
coagulation for precipitation.  

The low-biodegradable organic effluent is transferred from different production units by 
pipeline to Storage tanks installed in wastewater pre-treatment plant prior to treatment.  

Steam

Concentrate Mass

Steam
Boiler feed

Salt Packed in HDPE Bag & 
Send to Landfill site

Alkaline Effluent  From Plant Acidic Effluent From Plant

Steam Condensate
(Recycle)  

Process 
Condensate 

Alkaline Storage          Acidic Storage 

Feed PreparationTank   
(Neutralisation)                             

Mixture Storage Reactor 

Feed in Evaporator  
OR
FCE 

Feed in ATFD 

Crystalliser

Recycle/ETP



Pre-Feasibility Report  
Expansion in “Pesticide Technical and Pesticide Specific Intermediates Manufacturing 
Unit” at GIDC Estate,Vapi.  District Valsad, Gujarat-396195 

 
 

  56 | P a g e  

The feed pH is adjusted by mixing acid and alkali effluent streams and by adding 
caustic/sulphuric acid. The ferrous sulphate solution is dosed in a static mixer where effluent 
and ferrous sulphate solution mixed homogeneously and then feed to the Fenton reactors. 
Hydrogen peroxide (H2O2) is then dosed in the reactor on the basis of COD content in effluent 
streams and then transferred to the 2nd reactor where hydrogen peroxide fine dosing is 
performed for ‘polishing’. The oxidized effluent is neutralized with caustic/lime and then sent 
to equalization tank of the conventional effluent treatment plant for subsequent treatment.  

 

Figure 7: Process Flow Diagram of Fenton Oxidation 
 

 

Static 
Mixture

Acidic Storage Alkaline Storage  

Alkaline Effluent 
From Plant

Acidic Effluent 
From Plant

Ferrous Sulphate 
(FeSO 4  )

Fenton Reactor-I

Fenton Reactor-II

Hydrogen Peroxide
(H 2 O 2 )

Feed PreparationC.S. Lye/Sulphuric 
Acid

ETP



Pre-Feasibility Report  
Expansion in “Pesticide Technical and Pesticide Specific Intermediates Manufacturing 
Unit” at GIDC Estate,Vapi.  District Valsad, Gujarat-396195 

 
 

  57 | P a g e  

Detoxification of Aq. Waste containing Cyanide Content 

The Aq. Cyanide effluent from generating plant is transferred to WWPT (Wastewater 
Preatment Plant) through pipeline and received in a dedicated storage tank. The required 
volume of aqueous cyanide effluent is transferred into the reactor where PH of mass is 
maintained above 9.   Add slowly Hydrogen Peroxide in above mass and stir for 2- 3 hrs and 
then analyze sample for cyanide content. Traces of unreacted hydrogen peroxide present in 
Aq. layer are treated with dilute Sodium Bisulphite solution. 

Effluent Treatment Plant (ETP) 

The site has full-fledged Effluent Treatment Plant (ETP) to treat wastewater generated from 
the existing unit. ETP mainly consist of primary treatment, secondary treatment and tertiary 
treatment. The treated wastewater is discharged to Common Effluent Treatment Plant (CETP) 
operated by Vapi Green Enviro Ltd. Formerly known as Vapi Waste & Effluent Management 
Co. Ltd. 

The ETP is designed for 1500 KLD to treat domestic and industrial wastes. The Treatment of 
effluent is carried out as under. 

Primary Treatment: 

Primary treatment is followed by oil and grease separator trap, Equalization, Neutralization, 
Flocculation and settling to treat effluent. 

Effluent first passed through oil and grease separation trap, separated oil and grease sent to 
incinerator for incineration and oil and grease free effluent sent to equalization tank. 
Equalization tank provide adequate mixing by bubbling air/mixers and residence time to 
achieve uniform characteristics of effluent.    

After equalization, effluent passed through neutralization tank. Neutralization of effluent 
achieved through flash mixer with addition of acid and alkali. Online pH monitoring system 
installed in neutralization tank for ensuring neutralization of effluent. 

After neutralization, effluent passed through flocculation tank. In flocculation tank, flocculants 
solution added in effluent to create “flocs” formation in effluent. 

After flocculation, effluent enters in primary clarifier. Gentle mixing in flocculation zone 
flocculates the colloidal solids and makes them to settle. The settling zone allows settling the 
solids.  The settled solids are in the form of sludge. Clear effluent overflows from the clarifier 
and laid for secondary treatment. Sludge collected from the bottom hopper of the primary 
clarifier. The separated solids are transferred to the sludge thickener. 

Secondary Treatment:  

Secondary treatment is based on the principal of aerobic biological oxidation. Secondary 
treatment of effluent is being performed in two stages: 1. Aeration tank 2. Clarifier   

Aeration will be carried out in the aeration tank (Bio reactor) using mechanical aeration 
system such aspirators/diffusers. The effluent from the aeration tank shall over flow to the 



Pre-Feasibility Report  
Expansion in “Pesticide Technical and Pesticide Specific Intermediates Manufacturing 
Unit” at GIDC Estate,Vapi.  District Valsad, Gujarat-396195 

 
 

  58 | P a g e  

secondary clarifier. Settled bio-mass shall be recycled back to aeration tank to maintain the 
desired MLSS concentration and excess bio-mass will be discharged to the sludge thickener. 
A part of treated effluent is lead to CETP and balance effluent will be sent to RO, Evaporators 
and ATFD for recovery of water from effluent.   

Reverse Osmosis: 

The effluent treated in secondary treatment is being passing through the pre-filtration unit 
(consists of a multi-layer reversible flow filter system and downstream multiple cartridge 
filters). The outlet water is further processed in the Plate Tube Reverse Osmosis unit. The 
Permeate came out from Reverse Osmosis (RO) is collected in intermediate storage tank and 
is recycled back. The RO reject is sent to Evaporation unit for further treatment ..  Finally, part 
of wastewater treated is discharged to CETP operated by Vapi Green Enviro Ltd. Formerly 
known as Vapi Waste & Effluent management Co. Ltd. The online analyzers such as TOC, TSS, 
PH and Flowmeters are installed in treated wastewater discharge line. 

Sludge Treatment 

Sludge generated from primary & secondary clarifiers is fed to a thickener and then send to 
the filter press for sludge dewatering. Dewatered sludge sent for disposal to authorized 
common TSDF site. Filtrate from filter press is being taken back for further treatment. 

 

Figure 8: Process Flow Diagram of Effluent Treatment Plant 



Pre-Feasibility Report  
Expansion in “Pesticide Technical and Pesticide Specific Intermediates Manufacturing 
Unit” at GIDC Estate,Vapi.  District Valsad, Gujarat-396195 

 
 

  59 | P a g e  

 

Figure 9: Process Flow Diagram of Effluent Treatment Plant 
 

d

ETP SCHEMTAIC  FLOW DIAGRAM

Equalization Tank
Neutralization, 

Coagulation and
Flocculation

Aeration Tank

RO Plant

Primary
Clarifier

Sand 
Filter

Carbon 
Filter

Secondary
Clarifier

To CETP

Online Analyzer

RO Permeate

Reuse

RO Reject to 
Common MEE



Pre-Feasibility Report  
Expansion in “Pesticide Technical and Pesticide Specific Intermediates Manufacturing 
Unit” at GIDC Estate,Vapi.  District Valsad, Gujarat-396195 

 
 

  60 | P a g e  

3.8.2 Solid & Hazardous Waste Generation & Management Plan 

Hazardous Waste Management 

There is generation of different kind of Industrial hazardous wastes from production process 
and other activities. Waste is being segregated in salable and non-salable waste. Salable 
waste is being sent different recyclers/refiners/cement industries/authorized preprocessing 
facilities as per waste characteristics while non-salable waste is being disposed through TSDF 
site/incineration at captive incinerator/ Common Hazardous Wastes Incineration Facility. All 
waste is disposed as per The Hazardous & Other Waste (Management and Transboundary 
Movement) Amendment Rules, 2021. After proposed expansion, there shall be increase in 
waste generation which will be disposed as per existing practices.  

Solid Waste Management 

Construction Phase:  Waste generated from the construction activity shall be disposed as per 
C&D waste Management Rule. Non-recyclable waste shall be disposed at the nearby C&D 
waste disposal site. Recyclable waste shall be sold to recyclers. Solid waste will be generated 
from labours which will be handled by existing facility. 

Operational Phase: The municipal solid waste generation at the project site which is being 
segregated in biodegradable waste and recyclable waste. Recyclable waste is being sold off 
to different authorized vendors. Biodegradable waste is being treated in Organic waste 
converter and vermi-composting. After expansion, municipal solid waste generated in the 
plant area will be disposed as per existing practices 

Type, source, mode of storage and treatment and disposal of hazardous waste is shown in 
Table 13. 

 



Pre-Feasibility Report  
Expansion in “Pesticide Technical and Pesticide Specific Intermediates Manufacturing 
Unit” at GIDC Estate,Vapi.  District Valsad, Gujarat-396195 

 
 

  61 | P a g e  

Table 13: Management of Hazardous & Non-Hazardous Waste 
Sr 
No 

Type of waste Category Capacity (MT/Annum) Disposal 
Existing  

CTO 
Proposed Total Proposed 

after Expansion 
2 Evaporation 

residue 
37.3 11794 7071 18865 Collection, Storage, Transportation, 

Disposal by sending to approved and 
authorized TSDF / at authorized 
preprocessing and / or Co-processing 
facilities by use of GPS mounted vehicles 
and XGN manifest system. 

3 Distillation 
Residues   

20.3 8884 7887 16771 Collection, Storage, Transportation and 
Disposal by sending for co-processing to 
cement industries or authorized 
preprocessing facilities or by 
incineration at captive incineration or by 
sending to authorized CHWIF sites by 
use of GPS mounted vehicles and XGN 
manifest system. 

4 Ash from 
Incinerator and 
flue gas cleaning 
residue  

37.2 273 77 350 Collection, Storage, Transportation and 
disposal by sending to approved and 
authorized TSDF site by use of GPS 
mounted vehicle and XGN manifest 
system. 

5 Oil and grease 
skimming  

35.4 30 0 30 Collection, Storage, Transportation and 
Disposal by sending for co-processing to 
cement industries or authorized 
preprocessing facilities or by 
incineration at captive incineration or by 
sending to authorized CHWIF sites by 
use of GPS mounted vehicles and XGN 
manifest system. 

6 Used Oil or Spent 
Oil 

5.1 30 0 30 Collection, Storage, Transportation and 
Disposal by reuse or selling to 



Pre-Feasibility Report  
Expansion in “Pesticide Technical and Pesticide Specific Intermediates Manufacturing 
Unit” at GIDC Estate,Vapi.  District Valsad, Gujarat-396195 

 
 

  62 | P a g e  

Sr 
No 

Type of waste Category Capacity (MT/Annum) Disposal 
Existing  

CTO 
Proposed Total Proposed 

after Expansion 
authorized recycler / refiners / at 
authorized preprocessing and / or Co-
processing facilities or by incineration at 
captive incineration or by sending to 
authorized CHWIF sites by use of GPS 
mounted vehicles and XGN manifest 
system. 

7 Spent Solvents 29.4 1261 995 2256 Collection, Storage, Transportation and 
Disposal by sending for co-processing to 
cement industries or authorized 
preprocessing facilities or by 
incineration at captive incineration or by 
sending to authorized CHWIF sites by 
use of GPS mounted vehicles and XGN 
manifest system. 

8 Empty barrels / 
Containers / liners 
contaminated with 
hazardous 
chemicals / waste 

33.1 597 0 597 Collection, Storage,  transportation 
Decontamination &  disposal  by selling 
to authorized recyclers/send to common 
decontamination Facilities  having all 
required permission of SPCB by use of 
GPS mounted vehicles  and XGN 
manifest system. 

9 Spent Catalyst 29.5 271 (-) 10 261 Collection, Storage, Transportation, 
Disposal by selling to registered 
recycler / offsite recovery at units from 
where catalyst is procured / other units 
doing recovery / authorized 
preprocessing and / or Co-processing 
facilities / incineration at captive 
incineration / authorized CHWIF sites by 



Pre-Feasibility Report  
Expansion in “Pesticide Technical and Pesticide Specific Intermediates Manufacturing 
Unit” at GIDC Estate,Vapi.  District Valsad, Gujarat-396195 

 
 

  63 | P a g e  

Sr 
No 

Type of waste Category Capacity (MT/Annum) Disposal 
Existing  

CTO 
Proposed Total Proposed 

after Expansion 
use of GPS mounted vehicles and XGN 
manifest system. 

10 Date Expired and 
off - specification 
Pesticides 

29.3 Generation if 
any 

0 As and when 
generated 

Collection, Storage, Transportation and 
Disposal by sending for co-processing to 
cement industries or authorized 
preprocessing facilities or by 
incineration at captive incineration or by 
sending to authorized CHWIF sites by 